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Part List ID

Pos Qty DescriptionPart no.
1 156475025 HANDLE

2 456002606 SCR HEX 5/16-18 X 3.25

3 156475052 SCREW  ADJUSTING

4 156475091 TOP SEAL  HOPPER

6 1656002503 SCR HEX 10-24 X .50

8 156475099 CASTER  SWIVEL 03.00

10 256475120 SKIRT  CHASSIS SIDE

11 156475114 SKIRT KIT

11 156475118 SKIRT  CHASSIS

13 156475081 YOKE  BROOM ARM

14 356001856 SCR  HEX 1/4 20 X 2.25

15 156003120 PIN  COT HAIR.093XDIA .25 .50

16 156002168 WSH FLT STD 1/2

17 456002826 NUT HEX NYL LOC-THIN 5/16-18

18 856001939 WSH FLT SAE 5/16
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Part List ID

Pos Qty DescriptionPart no.
1 156475054 AXLE

2 656475104 TAB

3 256475072 HUB  SUPPORT

4 456001993 SCREW 10-24 X 0.5 ZINC PL

5 556166839 BEARING THRUST .502PM125H

6 456001954 WSH FLT SAE 10

7 156475066 GEAR

8 156157066 RNG RET BASIC EXT  V22A

9 456475101 BEARING  SLEEVE  E00202

9 256475432 TIRE 12            RE247C

10 256009097 NUT  PUSH CAP 1/2

11 156475110 BEARING SLEEVE  E00202

12 156475505 PINION

13 156003116 PIN DWL STD .12 X .62

14 256003255 RING  RET EXT

15 256475108 BEARING  BALL

16 456003112 SCR PAN PHIL PLASTITE 10-14X1

17 256475111 YOKE

17 156475112 YOKE KIT

18 656002043 SCR  PAN PHIL 10 24 X .38
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Part List ID

Pos Qty DescriptionPart no.
2 156475082 HOPPER LIP

3 156475090 PLATE  HOPPER LIP

4 156475090 PLATE  HOPPER LIP

5 356002829 SCR HEX 10-24 X .62

6 356002832 NUT HEX NYL LOC-THIN 10-24

7 456009038 SCRHEX THD FORM 10-24 X .88

8 156475106 BREATHER

9 356001954 WSH FLT SAE 10

10 156505611 BROOM  MAIN

11 256475068 HUB  BROOM MNTG

12 456009149 SCR  HEX TYPE B 1/4 14X1.00

13 156475056 SHAFT  BROOM

14 256003114 PIN  SPR .16 X .88

Note: The Hopper Lip Plate PN56475090 (item #4 at left) and Hopper Strap PN56475089 (item #3 at left) have 
been eliminated. They are being replaced
by a one piece Hopper Lip Plate PN56475090 (item #3 below ). All machines built after June 1995 w ill have 
this change. When installing the new  Hopper
Lip Plate PN56475090 on a machine built before June 1995, the (3) holes for mounting the old Hopper Lip 
Plate PN56475090 (item #4 at left) must be
plugged. You can use the existing (3) screw s and nuts (items #5 and 6 at left) by simply re-installing them 



HOPPER AND MAIN BROOM SYSTEM
SW 650

14-02-2015

9

Part List ID
F0317



HOPPER AND MAIN BROOM SYSTEM 14-02-2015

SW 650 10
F0317

Part List ID

Pos Qty DescriptionPart no.
2 156475082 HOPPER LIP

3 156475090 PLATE  HOPPER LIP

4 456009039 SCR HEX THD FORM 10-24X .50

5 156475106 BREATHER

6 456001954 WSH FLT SAE 10
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Part List ID

Pos Qty DescriptionPart no.
1 156475179 BROOM SIDE 13 RE202

3 256475108 BEARING  BALL

4 156475070 PULLEY

5 156475122 BELT

7 256475408 PULLEY IDLER        1.12X  .63

8 156475102 BROOM ARM WELDMT.

9 156475508 SCREW  ADJUSTING

10 256009017 WSH FLT HDN .516X.938X.075

11 156003312 NUT HEX NYL LOC M12-1.75

12 156003311 SCR HEX M12-1.75 X 60MM

13 256002708 NUT HEX NYL LOC 1/4-20

14 256002825 SCR PAN PHIL 1/4-20 X 1.25

15 356002948 SCR HEX  LOC 1/4 20 X 0.75

16 156003039 SCR HEX LOC 1/4-20 X .50

17 156367206 BUSHING            CV32G

18 356002098 WSH FLT SAE 1/4
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Part List ID

Pos Qty DescriptionPart no.
0 156505611 BROOM  MAIN
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Pos Qty DescriptionPart no.
0 156475179 BROOM SIDE 13 RE202


